
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
238575   ASTM A-36/A-572-50         0.159  0.831  0.017  0.006  0.168  0.016  0.015  0.015  0.001  0.042  0.002  0.007  0.003
238576   ASTM A-36/A-572-50         0.161  0.847  0.018  0.009  0.173  0.023  0.022  0.019  0.003  0.044  0.002  0.007  0.002
238578   ASTM A-36/A-572-50         0.152  0.833  0.020  0.010  0.167  0.040  0.025  0.025  0.004  0.039  0.003  0.007  0.003
239810   ASTM A-36/A-572-50         0.151  0.854  0.020  0.007  0.174  0.017  0.019  0.018  0.014  0.044  0.003  0.008  0.003
239814   ASTM A-36/A-572-50         0.154  0.824  0.018  0.007  0.174  0.020  0.019  0.015  0.007  0.038  0.003  0.006  0.003
240422   ASTM A-36/A-572-50         0.147  0.822  0.022  0.006  0.179  0.014  0.020  0.016  0.007  0.031  0.003  0.006  0.002
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
238575          261316418A      57.728(KSI)     72.956(KSI)     24(%)
238575          261316419A      55.804(KSI)     70.828(KSI)     25(%)
238576          261316485A      60.267(KSI)     72.595(KSI)     24(%)
238576          261316486A      56.402(KSI)     71.013(KSI)     25(%)
238578          261316453A      54.895(KSI)     70.579(KSI)     26(%)
238578          261316454A      56.989(KSI)     71.621(KSI)     26(%)
239810          261318654A      64.849(KSI)     77.025(KSI)     24(%)
239810          261318655A      62.204(KSI)     75.872(KSI)     24(%)
239810          261318758A      64.897(KSI)     79.626(KSI)     24(%)
239810          261318759A      63.878(KSI)     78.273(KSI)     25(%)
239814          261318733A      60.845(KSI)     74.047(KSI)     25(%)
239814          261318734A      62.438(KSI)     74.642(KSI)     24(%)
239814          261318765A      64.809(KSI)     79.311(KSI)     24(%)
239814          261318766A      63.636(KSI)     78.219(KSI)     23(%)
240422          261319750A      64.178(KSI)     77.670(KSI)     27(%)
240422          261319751A      63.782(KSI)     77.476(KSI)     25(%)
240422          261319824A      64.178(KSI)     77.670(KSI)     27(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
238575          261316423A      12           14.0000      8.0000       12.2000      78.864          17112           0000149394
238576          261316486A      12           14.0000      8.0000       12.2000      78.864          17112           0000149394
238578          261316459D      3            14.0000      8.0000       12.2000      78.864          17112           0000149394
239810          261318765A      66           6.0000       4.0000       12.2000      13.392          17332           0000150644
239814          261318765A      66           6.0000       4.0000       12.2000      13.392          17332           0000150644
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
239814          261318768A      66           6.0000       4.0000       12.2000      13.392          17332           0000150644
240422          261319826A      3            14.0000      8.0000       12.2000      78.864          17112           0000149394
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
238575          261316423A      000090       1001877739
238576          261316486A      000090       1001877739
238578          261316459D      000090       1001877739
239810          261318765A      000050       1001877739
239814          261318765A      000050       1001877739
239814          261318768A      000050       1001877739
240422          261319826A      000090       1001877739
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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